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Shanghal 200135 - P.R. CHIMA

Tél 486 21 68 5550 32 Report No.: $160909977_1 11 October 2016

Fax : +86 21 88 55 50 33
E-mail - glcshanghai@otogroupe com

APPLICANT: {LPididin THfrALn (Cabehs)

FLHITEHT G AN A 1331

Date of receipt :28 Sept. 2016
Testingperiod  :11 Oct. 2016
Buyer: :11 Oct. 2016
Dbt are T . NBER
Cirdes nao 88 98# 108 118
Test(s) requested :— For CE Marking : Yes
Senvice : REGULAR Previous report e
Brand / Section i Product category
e L= Product type
End use i Test slage
Factory name — Supplier name

Faclory code i Exported to

1. Conclusion:

A brasion esistance
i@ cuf resistance

roiure resisiance

Tear resElancs

Pass’ requirements mel Fail: requirements not met Nong: no requirement for this tesl MiA° not applicable

Approved Dy

Henry YAN
Laboratory Supenvisor

under s General Conditions prinied overieal, The results shown in this report refer only to the sample (8] tested
hai for more than & months. The test report shall not be reproduced, excepl

The regort is issued by CTC Shanghal
Except by specal Amangement, the test items will not be retained Dy CTC Shang

- fudl. without the written approval af the testing laboralory.

CHNAS has accredied the |aboratory under the China Mational . ket
ol gocredited laboratones The results shown in this mpmmuﬂalurmrmdw & laboral

Accreditation  Scheme (CNAS) for specific laboratory activites as lsted in the CNAS directory
ofy in accordance with its terms of ncoraditation.
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Report No.: S160909977 1 11 Octover 2016

APPLICANT: L3 THIfTER & A (C36253)

2. Sample(s) description assigned by laboratory:

| == &_Lﬂmy_ - '

| nalyz cl scripbion Sample information
| GLOVE

|_ % Palm

Iy

160909877

he repor s ssusd by CTC Shanghai under its General Condiions printed overeal. The resulis shown in this repori refer only to the sample (s) tesied,
arrangement, the test ftems will not be retained by CTC Shanghai for more then 6 months. The tast report shall not be reproduced, excepl

voep! by Speci
nall without the written approval of the lesting laboratory
WAS has mcoredited the laboratory under the China National Accreditation Scheme (CMAS) for specfic laboralory actwbes as bsied In the CMAS dineciory

The results shown in this report were determined by the laboratory in sccordance with its terms of accreditation

¥ gooyed lad IRDOMEIDMNE




( : I ( A, T
A T

= - _
i > TESTWG

CHAS LAS
AHANGHAI

TEST REPORT Page 34

Report No.: 5160909977 _1 11 October 384

APPLICANT: LB S#iE TR A M an (C36253)
3. GLOVE/

Palm

Client Conformity
Requirement

I(+)  Abrasion resistance

| Number of cycles to breakthrough - Lowest

Ferformanca Level

Blade cut resistance EMN 388 : 2003

|
.Ia-

| Imean
{ 11(2)
Ii 12{2)
13(2)
14(2)
15(2)

Irmeanid)

Performance level

l(+} Tear resistance EN 388 - 2003

e Level 0
mance Lewvel i =i = L - -

EN 388 : 2003

yial tom leanng force - Lowes! value

Puncture resistance
52

Lewed 1

ree recorded - Lowes! value

formance L e

| Ha

END OF TEST REPORT
(+)CNAS accreditation

Table of Performance Level for Glove

Performance Level
|' Test item o 2 3

=%

[ Abrasion Resistance (EN 388) 500 2000

Mumiber of cyches (minimum)

Blade Cut Resistance (EN 388) ; : 2.5 5.0
| Jrvicdemx (15 {omursl Faarm)
HR h

ST = T

under its General Conditions prnted ovedeal The results shown in this report refer only to the sample (s) sk

i T Shanghai
sued by L g for more than & months, The lest report shall not be reproducad, SX0E

Eecmnl by specal arrangsment, the test fems will not be retained by CTC Shanghai

i st the writhen approval of the testing laboratony
Chinm National Accreditation Scheme (CNAS) for specfic iaboralory acivites as listed in the CNAS dinecit

it . T pnder ih
CHAS hes accradisd the vy WHEH S laboratory in accordance with its lerms of accreditation

of accredited laboratories. The results shown in this report were determined by the
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11 October 2018

Report No.: S160909877_1

APPLICANT: 71 PBA i &4 T 9 A /E] (C36253)

r_ Tear Resistance (EN 388)
Foms (N} (menimum) <10 10 25 50 75 I
Puncture Resista
Forfoe (M) {mimimiusm) os (CHL28e) <20 20 60 100 150 EE
l'-"'''='''-=-''='‘"l'-__—-=l-ll——-l———_-__I-I—l—ﬂ

(=P -
&F Fedormance level 0 means the glove falls below the minimum performance leved for the given indhwdual hazard

report is issued by CTC Shanghai under fts General Conditions printed overleal The nesults o i ot G i A

y special arangement, the test Rems will not be retained b 2
y CTC Sha
the written approval of the testing laboratory = nghai for more than 6 monihs. The tesi reporl shall nol be reproduced, excef

e i h L s woder :
- .=:~r;-.] s.t :n m,m;r i mrL Awna National Accreditation Scheme (CMAS) ISESRCcic laboralory sciiviles” S8 Saied a1 CNAS director
g - : Wi In this report were delermined by the laboratory in accordance with its terms of accreditation.
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Fa Pudu-l"h':] AyvEnien
Shanghai 200135 . P.R. CHINA

Teél - +85 21 68 55 50 32 Report No.: $170201383_1
Fax . +B5 21 68 55 60 33
clznanghEDACGIouDe COrm

17 March 2017

APPLICANT: 1T B i &40 45 1.9 4T (C36253)

VLT i R 1331

Date of receipt :28 Feb. 2017
Testing period  :02 Mar. 2017

Buyer: 17 Mar. 2017

Tesi(s) requested For CE Marking : Yes
Previous repor e
Product calegory @
Produd type -
Tesl stage
Supplier name

Exported o
Conclusion:

Tesls description

Defermination of resistance 1o permeation by chemicals | EN 165231

Pass: requiremenis met  Fall: requirements nol met  None: no requirement for this tes!  N/A- nol applicable

Approved by

Henry YAN
Laboratory Supervisor

rhe oot @ ssued by CTC Shanghai under fs Genaral Conditions prinled overleal. The msults shown in Ues reporl refer only o the sample (8) tesied
|,..=~. I.t-.-,.ﬂe,q..-u_-.a: arrangement, the test fems will not be retained by CTC Shanghai for mone than B months. The test repont shall nol be reproduced, excepl

m bl without the written approval of the testing laboratory

v
i
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TEST REPORT

Report No.: $170201 383_1

17 March 28

T EmEEE I g (C36253)

2. Sample(s) description assigned by laboratory:

== élzg Analyzed product Description

|
GLOVE
green palm -L

170201383

al The resulls shown in this repon refer only

for more than & mORths. Tre test report shall

ve report i issued DY CTC Shanghai  under fis General Conditions printed ovede
i amangement, the el

apt by speca herms will not be retmined by CTC Shanghai

n full. withaut thie written approval of the 1asting laboratony
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3. GLOVE/

- w iy & .--
grean palm —|

TEST REPORT

Report No.: S170201383_1

Page A3

17 March 2017

APPLICANT: fLFAfi&#iE LHHEREA W0k

Method

Client
Requirement

Conformity

=

A Determination of resistance
to permeation by chemicals

Jhemical proguct
i Collechion Syshem
| Place of laking samples
| Side in contact with the chemicals for tesl
| Collectior medium

Elrasi reba
1 termperature

b e asuremen

Normalized Breakthrough Time

| Normalized Breakthrough Time (2)

| Normalized Breakihrough Time (3)

| pindmum Normahzed Breakthrough Time

- Parformance (In accordance to EN374-1

| Tablel)

'l._.'ﬂ oy i

EN 18523-1: 2015

Sulfuric acid 96% (CAS
TeE4-93-9)

Opendocp
Palm
Extemal
Liquid (Water)
10
23+11
Conductimetnc
Penodic
82
88
104
92

3

Slight swedling & color
change

—_—

Except by special amangament, the
e written approval of the testing labaratory

The report i& issued by CTC Shanghal
test fems will not be retaned by CTC Shanghai

END OF TEST REPORT

A The test was camied out by external laboratory assessed as compatent.

ATINCILET,

under fts General Conditions prinied overeal. The results shown n this repon refer only 1o the sampie () tesied
for more than 6 months. The test report shall nol be reproduced, excepl
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S TEST REPORT

i Annpx Dragon Pearl Piaza
i 123 Pudong Avenue
Shangha 200135 - P.R. CHiNA
Tél +86 2168 5550 32 Report No.: 5151213255_1
Fax =86 2168555032

E-madl | gicshanghanlictooroune. com.

29 December 201t

APPLICANT: LBli&#ie LHARAN (C36204)
T L B v s R A K F 1331

Date of receipt  :01 Dec. 2016
Testing pericd 30 Nov. 2016
:29 Dec. 2016

Buyer: —

Test{s) requested For CE Marking : Yes
CanAGe y Previous report -
Brand | Sechion e Product category L
Caason : Product type —-
End use L Test stage

Factory namea Supplier name -
Factory code -— Exported to q . ¢

1. Conclusion:

Tests description ion | i Conformity

A Leak Test
Pass

Azro dyes - Textile _ Pass
Determintion of resistance to permeation by chemicals Mone
Dextenty _ Level 5
Dimethylfumarate Pass
pH - Textile (KCI solution) - . Pass
Polycyclic Aromatic Hydrocarbons Pass
Sizing MNone
VWater Leak Test Pass

XRF screening

Pass

Pass: requirements mel  Fail: requirements not met None: no requirement for this test  N/A not applicable

Approved by

Henry YAN
Laboratory Supervisor

% issued by CTC Shanghai under s General Conditions primed overeat
t by special amangement, the test items will not be retained by CTC Sh
withroul the wertten approval of the lesting >'=ill:lcura-1arg,-

The results shown in this repsr e

anghal  for more than 6 months. The o OO 1o the sample (s) testac

lest report shall not be reproduced excEp

'S accrediled the laboratory under the China National Accreditation Scheme

e [wbewatonsees T - 5
sboratones. The rasults shown in this report were determined by the tabe (CNAS) for specific laboratory activities

F q as Ll
ratory in accordance with its terms of accreditation sted in the CNAS ditection
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TEST REPORT

Report No.: S161213285_1

29 Decambear 207

PLICANT: JLEH &k TR A M LAE (C36253)

2. Sample(s) description assigned by laboratory:

Size Analyzed Description Sample information
GLOVE
! Whole glove
‘ grean NBR palm

|
green NBER palm - A
! green NBR palm - F
green NBR palm - K

161213285

q,ﬂtm I «:Ew| by CTC Eharrnm:n under its General Conditions printed overleal. The resulis shown in this report
HE Ty Specil amangement, The tast flems will not be retsined by CTC Shanghai for mors than 6 months. Th F iy o o the samele () el
fudl. withowt the written approval of the testing laboratory & tesl reporl shall nol be reproduced, excer

CHNAE has accredied the laboratory under the China Mational Accred

v 4 ; 8l Accrediiation Scheme (CNAS) for specific labora

# accredited laboratones. The results shown in this report were determined by the laboratory in i Gl mrmau{::*r E:::niras a3 listed in the CMNAS direcior
e ! coreditation
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TEST REPORT

g December 2018
Report No.. 5161213285_1 29 Dece

APPLICANT: il.F s TR R R (C3I6253)

3. GLOVE!/

Whole glove

- Method Client
Requirement

e r————— s e —

A Air Leak Test EM 374-2; 2014

0.8
Glove hicKness .

| A pressure used o lest I
| Air press Mo air bubbles

Mo air bubbles

Resull
i A Water Leak Test EN 374-2: 2014
[

Hesull

Mo water leak Mo waterxbeah

——

l(+) Sizing EN

420:2003+A1: 2008

Size

Total length of the glove

e ——

EM
420 2003+A1: 2008

I(+)  Dexterity

Smallest diameter of the pin picked up

| Parfarmance Lewel
|

green NBER palm

L Method Client
Requirement

A Azo dyes - Textile EN 14362-1 : 2012

Azo dyes

A Dimethylfumarate ISOITS 16186 - 2012

Dimethylfumarale
A XRF screening ASTM F 2617-15

Sn (Tin)

| Cd (Cadmium)
| ; F_*uiy'r:}rl:ﬁc Aromatic IS0/TS 16180. 2013

Hydrocarbons
Benzolajanthracens b1
Chrysane ppm ey

| Benzo(b)fluoranthene + Benzo(j) e s

fleorantiens
| Benzo(kfluaranthene ppm <0.1
| Benzo(a)pyrene ppm <0.1
| Dibenzo(a hjanthracene ppm <0 1

Benzo(elpyrene ppm =01

The repom is ssued by CTC Shanghai under s General Conditions printed overdea! The resulis shown in this report refer
Except by special amangement, the tes! fems will nol be retained by CTC Shanghai for more than B months gl =
n Tull, withowt the witten approval of the iesting laboratory

NAS has accredited the laboratory under the China National Accreditation Scheme (CHAS) for
' eport specfic labora acty 1ad
f accredited laborntories. The results shown In this report were determined by the laboratory in accordance with its terms u‘rum"jn:.reum:n!! = M the CNAS direcion

the sample (s) tested
The test report shall not be reproduced, except
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TEST REPORT

g De ber 201E §
Report No.: 5161213285_1 29 Decem

APPLICANT: LBl &34 CW A s (C36253)

Method “Client | Unit Result Conformity |

Requirement ——
4 e 1l - - Paszs

EN IS0 30712008

pH - Textile (KCl solution)

35<-<8.5

S

Conformity

Method Client
Requirement

4 Determintion of resistance to EN 18523-1. 2015
T maation b'r chemicals

hMeagn hickness

Mean thicknass ()

hean thickness (3)

WNET al NPR 1.0 p om negative Squang man
1o [he ManLis DN Do

NET at NPR 1.0 g om negative SqQuans min
(o the minus one power (2)

SIBT &l NPR 1.0 g om negative Ssquans mimn
to [he minus ong power (3)

Pardnmmance (In accordance o EM37T4-1

Tabiel)

Shght swelling
Methanol (CAS B7-56-1)

Cbsemvatior

| Chemecal product (CAS.NO.)

Cpendoop
Palm

ABEct o sysiem
Y] SEmphes

~ontact with the chemicals for test External
Gas (Mature: Air)

200-250

Testing temperature 23+ /-1

| Delector Conductimetnc

i i
e |

sollector medium

| Flow rate (mifmin)

i, S
I

=y
|
T

g

A

i = |

|
|
y

report s issued by CTC Shanghai  under iis General Condiions printed overlsal. The results shown
Except by specal arrangement, the tes! teams will nol be relsined by CTC Ehﬂ-ﬂﬂh!: for more than & month
n full, wathout the witten approval of the testing laboralony

in this report refer only 1o the sample (5) tesisc
5. The test report shall not be reproduced, excep

MAS has sccredited the laboratory wnder the China National Accrediation Schame (CNAS) for specific laborat Bctivities &% Bst
of accredited laboralones. The results shown in this report were determined by the laboratory in accordance with its terms of acorisditation e e G
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TEST REPORT

Report No.. $161213285_1

20 December 2016

s THAMeE 6253)
APPLICANT: il BT & T 9N e (G

Client r Unit Result Conformity

Requirement g L
ST i T et 0.7

Mean thickness o
0.72
480

Mean thickness (2)

kiean thickness (3)
HMET 5l WPR 1.0 @ om negatnag squans min
{o (e minus o pOwWer
MET gt NPR 1.0 p om negalive square min
to the minus one power ()

| NBT st NPR 1.0 p cm negative Squang min
1o the minus one powes (3)

| performance (In accordance to EN374-1
Tablat)

(il bsary ancn

480

Slight swellmng

Sodium hydroxide 40%
(CAS 1310-T3-2)

Open-loop

hemical product (CAS.NO.)

~alleclion sysiem -3
| 2im
Place of laking samples = |
ema
Liquid (Mature: Grade 3
water)
10

23+/-1

Side in contac with the chemicats for tesl

Collectar madwm
]

| o rate (ImImnay

T esting lErmpet alure

' Conductimetrc
Delecior

END OF TEST REPORT
(+)CNAS accreditation

A The test was camed out by external laboratory assessed as competent.

Table of Performance Level for Glove

Test [tem Hﬂuﬂiﬂ“ et
2- 2 j—l—Lll

The report is maued by CTC Shanghal

Excapt b

under s General Conditions prnted overeal. The resulis shown in this fepor refer N o the 8) g
y Epecial arangement, the best Rams will not be retained by CTC Shanghai for more than & monthe, The test report shall not be

n Pull, withoust the writhen spproval of the hesting laborabony sprod , ecpl
NAS has scoredied the laboratory under the Chine Mational Accrediation Scheme (CMAS) for specific laboratory acthvities as ksted in the CHAS directory
of mecredied laboratones. The results shown in this report were determined by the laboratory in accordance with its terms of sccreditation
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Report No.: 516121 3285_1

APPLICANT. 1 BA T a4 1 W 77 FR 4 W

——

Dexterity (EN 420) I = o =

[Hmrmeler of pin (in mm)

g8 Performance level 0 means the glove falls below the minimum ~formance level for v given individual o

1
he report is issued by CTG Shanghsi under is General Conditions prnted overleal. The results shown in this reporl refer only to the sample (8] 8
be

Evcopl by special amangement, the tesi Rems wil not be retained by CTC Shanghai for more than & months The test report shall not reproducad,
n full without the writien approval of the testing laboratory

CNAS has sccredited the lsborstory under the China Naionsl Accreditation Scheme (CNAS) for specific laboralory sctivibes as listed in the CNAS ©
of pocredited Inborsiones. Ths resuns BhHown in this report weng delermined by the taboratory in ith i g =
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